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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHz BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

5.1.7 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2013-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2013-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2013-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-07
Pre-Amplifier Rohde & Schwarz L1183 3791 2013-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2013-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-07
Artificial Mains| s chwarzbeck NLSK8126 8126431 2013-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is silent wakeup wrist device using Bluetooth technique.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Larklife

Type Designation:

10020

FCC ID

QCFLARKLIFE

IC

10654A-LARKLIFE

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC3.7V Li-ion battery

Modulation

GFSK, 8PSK, 7 /4 DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

4dBi

RF Output Power

0.00459W (6.62dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is TMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Standby

Receiving

Off

COw
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
Day time band LARK
- . 10020BS DC 5V
(Li-ion battery inside) | TECHNOLOGIES INC.
night time cradle LARK 10020BM DC 5V

(Li-ion battery inside) | TECHNOLOGIES INC.

Input::  100-240Vac,
AC1A11 50/60Hz, 0.3A
output: 5.0Vdc, 1A

Fontastic Telecom

AC/DC Adapter Inc.
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test
Ant. Tower

EUT& 3m
Support Unjts

ﬂﬂl:n;y

k8

Turn Table

Ground Plane

Test Receiver

7
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN

80cI

|
Ground plane

Testreceive _Flm’
L,

GI:IGE-.

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2012-11-13
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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RESULT:

5.1.2 Peak Output Power

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-11-13
FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003

1 Watt

Shielded room

Low/ Middle/ High
A

22°C

53%

101 kPa

Passed

Table 5: Test result of Peak Output Power, GFSK modulation

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 1.38 0.00137 0.125
Middle Channel 2441 6.07 0.00405 0.125
High Channel 2480 6.62 0.00459 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 83DPSK modulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -3.65 0.00043 0.125
Middle Channel 2441 2.12 0.00163 0.125
High Channel 2480 3.92 0.00247 0.125
Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2012-11-13

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modulation

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 930 / Pass
Mid Channel 2441 930 / Pass
High Channel 2480 930 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modulation
Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1272 / Pass
Mid Channel 2441 1272 / Pass
High Channel 2480 1272 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation
Low Channel
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High Channel
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Test Plot of 20dB Bandwidth, 8DPSK modulation

Low Channel
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Middle Channel
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2012-11-13

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK Modulation

Channel 99% Limit
Channel Frequency Bandwidth (MHz2) Result
(MHz) (kHz)
Low Channel 2402 930 / Pass
Mid Channel 2441 942 / Pass
High Channel 2480 942 / Pass
Table 10: Test result of 99% Bandwidth, SDPSK Modulation
Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1194 / Pass
Mid Channel 2441 1194 / Pass
High Channel 2480 1206 / Pass
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Test Plot of 99% Bandwidth, GFSK Modulation

Low Channel
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High Channel

@ *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 0.67 dBm

Ref 10 dBm Att 30 dB SWT 2.5 ms 2

10 OBW942]. O¢
Temp 1

o
2l.a79¢
1 Py N
w / Temp 2

-10

=50

|--60

--70

I-—80

-90

Center 2.48 GHz 300 kHz/ Span 3 MHz

Test Plot of 99% Bandwidth, GFSK Modulation

Low Channel

@ *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.16

Ref 10 dBm Att 30 dB SWT 2.5 ms

10 OBW 1].19
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Middle Channel

@ *RBW 100 kHz Marker [
VBW 300 kHz
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5.1.5 Conducted spurious emissions measured in 100kHz
Bandwidth
RESULT: Passed
Date of testing : 2012-11-13
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, GFSK
modulation

Low Channel, below 1GHz
% Agilent  08:20:36 Nov 9, 2012 R T

Mkr1 869.8 MHz
#Atten 20 dB -55.61 dBm

#VBW 300 kHz

Trace Type X Axis Amplitude
(1) Freq 869.8 MHz -55.61 dBm

- |
Low Channel, above 1GHz
- Agilenf  08:18:45 Nov 9, 2012 R T

Mkr1 2.491 GHz
#Atten 20 dB -7.271 dBm

Amplitude
-7.271 dBm
-54.71 dBm
-49.81 dBm

-54.7 dBm
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Low Channel, Band Edge

@ RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 0.25 dBr

Ref 10 dBm Att 40 dB SWT 10 ms 2.402256000 Hz
10 k T |
5 1By
-0 cuyl
} T1 |
ol1a am
5 o
=
anxri S
} T1 |
51 1B
-2
GH
-3
s J
-5 > |
l-6
-8
-90

Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 13.NOV.2012 10:18:52

Middle Channel, below 1GHz

- Agilent  08:21:32 Nov 9, 2012 R T

Mkr1 721.1 MHz
#Atten 20 dB -55.45 dBm

#VBW 300 kHz

Trace Type Amplitude
(1) Freq 721.1 MHz -55.45 dBm
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Middle Channel, above 1GHz

- Agilenf  08:24:06 Nov 9, 2012

#Atten 20 dB

2.443 GHz
2.972 GHz
7.325 GHz
24.447 GHz

High Channel, below 1GHz
#: Agilent  08:27:44 Nov 9, 2012

#Atten 20 dB

Amplitude

-9.646 dBm
-54.13 dBm
-53.35dBm
-52.89 dBm

Mkr1 2.443 GHz
9.646 dBm

Mkr1 976.7 MHz
-58.53 dBm

Amplitude
-58.53 dBm
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High Channel, above 1GHz

- Agilenf  08:26:30 Nov 9, 2012

Mkr1 2.395 GHz
-14.95 dBm

#Atten 20 dB

Amplitude

-14.95 dBm

-54.7 dBm

12.351 GHz -54.69 dBm
21.994 GHz -54.85 dBm

High Channel, Band Edge

Ref 10 dBm

Att 40 dB SWT 2.5 ms

RBW 100 kHz Marke:
VBW 300 kHz

-90

Start 2.479 GHz

Date: 13.NOV.2012 10:26:38

2.1 MHz/ Stop 2.5 GHz
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, 8DPSK

modulation
Low Channel, below 1GHz
% Agilenf  08:34:04 Nov 9, 2012 R T

Mkr1 886.3 MHz
#Atten 20 dB -55.16 dBm

#VBW 300 kHz

Trace Type X Axis Amplitude
(1) Freq 886.3 MHz -55.16 dBm

Low Channel, above 1GHz
- Agilenf  08:33:07 Nov 9, 2012 R T

Mkr1 2.395 GHz
#Atten 20 dB -14.86 dBm

X Axis Amplitude
2.395 GHz -14.86 dBm
2.948 GHz -53.99 dBm
7.204 GHz -54.51 dBm

14.683 GHz -54.69 dBm
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Low Channel, Band Edge

®

RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz —-3.52 dBm
Ref 10 dBm Att 40 dB SWT 10 ms 2.402256000 GHz
10 k T1 |
> 1B
) cH
X T1 |
B -
5 B8]
==
-t 1498P00 GH
X T1 |
> 1 1B
-2
GH
-3
-4
-5 1
-6
-8
-90
Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 13.NOV.2012 10:23:10

Middle Channel, below 1GHz

- Agilent  08:35:06 Nov 9, 2012

#Atten 20 dB

\ECT Trace Type
1 (1) Freq

541.2 MHz

#VBW 300 kHz
X Axis Amplitude

-55.7 dBm
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Middle Channel, above 1GHz
3 Agilenf  08:38:43 Nov 9, 2012

#Atten 20 dB

2.972 GHz
7.325 GHz
14.226 GHz

High Channel, below 1GHz
= Agilent  08:42:18 Nov 9, 2012

#Atten 20 dB

#VBW 300 kHz

X Axis

Trace Type
619.0 MHz

(1) Freq

Mkr1 2.443 GHz
9.528 dBm

Amplitude

-9.528 dBm
-53.69 dBm
-52.08 dBm
-54.77 dBm

Mkr1 619.0 MHz
-55.27 dBm

Amplitude
-55.27 dBm
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High Channel, above 1GHz

% Agilenf  08:41:32 Nov 9, 2012 R T

Mkr1 2.491 GHz
#Atten 20 dB -7.313 dBm

Amplitude

-7.313dBm

-54.94 dBm

-49.47 dBm

14.202 GHz -54.13 dBm

High Channel, Band Edge

@ RBW 100 kHz Marker T1 ]
VBW 300 kHz 2.29 iBm
=

Ref 10 dBm Att 40 dB SWT 2.5 ms

10

-90

Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 13.NOV.2012 10:29:35
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2012-11-06 to 2012-11-09
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : AC

Ambient temperature : 24°C

Relative humidity : 48%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Frequency Separation

RESULT: Passed
Date of testing : 2012-11-12
Test standard : FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard : ANSI C63.4: 2003
Limit : > 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

Table 11: Test result of Frequency Separation

Measured
- Channel Channel Limit
annel Frequency Separation (kHz) Result
(MHz) (MHz)

Low Channel 2402 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation
Low Channel

® *RBW 100 kHz Delta 3 [T1 |
VBW 300 kHz -0.19 dB

Ref 10 dBm Att 40 dB SWT 2.5 ms 1.002000000 MH=z

1116 dBm

M’\.}u VRN, Qoo 00 CH

o N G . i J
elfa p [T1
1 P / \ / '\ / N
| o —

\A\\/J_,/l =1 00200 Hu‘&/\

F-30

-0

=50

-—-60

70

|--80

-90

Center 2.403 GHz 300 kHz/ Span 3 MHz

Middle Channel

@ *RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -0.22 dB

Ref 10 dBm Att 40 dB SWT 2.5 ms 1.002000000 MH=z

10

g mL

/ P h
AN

F—20

F-30

|40

=50

-—-60

70

|--80

-90

Center 2.441 GHz 300 kHz/ Span 3 MHz
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High Channel

®

Ref 10 dBm

Att 40 dB

*RBW 100 kHz
VBW 300 kHz

SWT 2.5 ms

Delta 3

[T1 ]
1.0 dB
1.002000000 MH=z

10

el

faa e

2] 47900000 GH

f/

AN

0 \dB

l-o
==

F—20

N

- 002000p00 \MN&

F-30

-0

=50

|--60

--70

|--80

-90

Center 2.479 GHz

300 kHz/

Span 3 MHz
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5.1.8 Number of hopping frequency
RESULT: Passed
Date of testing 2012-11-12
Test standard FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2003
Limits > 15 non-overlapping channels
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 12: Test result of Number of hopping frequency
Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Plot of Number of hopping frequencies




A TUVRheinland®

Produkte
Products
Prifbericht - Nr.: 17029621 001 Seite 38 von 43
Test Report No. Page 38 of 43
5.1.9 Time of Occupancy
RESULT: Passed
Date of testing 2012-11-17
Test standard FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2003
Limits 0.4s
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 20C
Relative humidity 50%
Atmospheric pressure 101 kPa
Table 13: Test result of Time of Occupancy, GFSK modulation
. Measured .
Channel Data Mode Pulse width Dwell time Limit Result
(ms) (s) (s)
DH1 0.45 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.45 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.87 0.41 0.4 Pass
DH1 0.45 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK modulation

. M r -
Channel Data Mode Pulse width Dﬁ:ﬁ?irﬁi Limit Result
(ms) ) (s)
DH1 0.45 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.45 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.46 0.15 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 4.59mW only, which less than 20mW.
Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to
clause 2.5.1 of RSS-102 Issue 4.

The minimum distance for the EUT is 5mm, since maximum peak output power of the
transmitter is 4.59mW <10mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile and Portable RF Exposure.Guidance v05.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)
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List of Figures
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L] ] 1Y o T 1] = 1o o PSR 4
Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz), GFSK
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

GIFSK MOQUIALION ...t ettt e et e e e eb et e es b e e ebbe e sab e e e anreenneeas 10
Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GHz),

L]t 1Y (o T 1] = 1T o SR 15
Figure 13: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

L] ] 1Y o T 1] = 1T o SR 16
Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

L]t 1Y o T 1] = 1T oSS 17
Figure 15: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

GIFSK MOQUIALION ...ttt ettt e et e et e bt e ea e e e b be e sab e e e anreesneeas 18
Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK

Y/ ToTo ] = L4 o  EA PSPPSR P PP PPUPPPPPO 21
Figure 19: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

GIFSK MOQUIALION ...ttt et e et e et e b et e es e e enbe e eab e e e anreesneeas 23
Figure 21: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

L]t 1Y o T 1] = 1T oSS 24
Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

L] ] 1Y o T 1] = 1T o SR 27
Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

ST L] 1Y oY 1] =1 T o SR 28

Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz),
ST ] ST 1Y oo 1] =1 T o SR 29
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

BDPSK MOUIBTION .ttt ettt e ettt e b et ea b e e b e e eab e e e anreesneeas 30
Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz),

BDPSK MOAUIBTION ..ttt ettt ettt e et e et s bt e ea b e e b be e e b e e e anbeesneeas 31
Figure 29: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

BDPSK MOUIBTION .ttt ettt e ettt e b et ea b e e b e e eab e e e anreesneeas 32
Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

BDPSK MOAUIBTION ..ttt ettt ettt et e et et b et ea e e ebbe e eab e e e anreesneeas 33
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

ST ] ST 1Yo Yo 1] = 1T RS 34
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

BDPSK MOUIBTION ..ttt ettt sttt et e et e st e b et ea b e e ebbe e sar e e e nnreesneeas 35
Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

ST ] ST 1Yo Yo 1] = 1T o SR 36
Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz),

LT ] ST 1Yo Yo 1] = 1T o SR 37
Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST ]S 1Yo Yo 1] = 1T SR 38
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHz),

ST ]S 1Yo Yo 1] =1 T RS 39
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

BDPSK MOAUIBTION ..ttt ettt e et e et eb et e ea b e e b be e eab e e e anbeesneeas 40
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

ST ] ST 1 oo 1] = 1T SR 41
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

BDPSK MOUIBTION ..ttt ettt ettt e et e et e bt ea e e b e e eab e e e anbeesneeas 42
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

BDPSK MOUIBTION ..ttt ettt ettt e et e et e bt ea e e b e e eab e e e anbeesneeas 43
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

BDPSK MOGUIBTION ..ttt ettt ettt e et et e b et e ea b e e b e e ear e e e anreesneeas 44
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz),

BDPSK MOAUIBTION ..ttt ettt et e et et e bt es b e e ebee e ear e e e anreenneeas 45
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST ]S 1 oo 1] =1 T SR 46
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

BDPSK MOUIBTION .ttt ettt ettt e ettt st et e ea b e e b ee e ear e e e anbeesneeas 47
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

ST ] ST 1 oY 1] =1 T o RS 48
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

ST ]S 1 oo 1] =1 T SR 49
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST ] ST 1Y oY 1] =1 T o SR 50
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

ST L] 1 o Yo 1] = 1T SR 51
Figure 49: Test figure of spurious emissions, mode C, Horizontal polarity (9kHz — 30MHz),

GIFSK MOQUIALION ...t ettt ettt e ettt eb et e ea e e b e e eab e e e anbeenneeas 52
Figure 50: Test figure of spurious emissions, mode C, Vertical polarity (9kHz — 30MHz), GFSK

1T o TU = o T PO 53
Figure 51: Test figure of spurious emissions, mode C, Horizontal polarity (30MHz — 1GHz),

GIFSK MOQUIALION ...t ettt ettt e ettt eb et e ea e e b e e eab e e e anbeenneeas 54
Figure 52: Test figure of spurious emissions, mode C, Vertical polarity (30MHz — 1GHz), GFSK

Y/ ToTo [] = L4 o  EA TS PSP PRPUPPPPPO 55
Figure 53: Test figure of spurious emissions, mode C, Horizontal polarity (1GHz —18GHz),

GIFSK MOQUIALION ...ttt ettt et e et e e eb et e ea b e e b e e e e e e anreenneeas 56
Figure 54: Test figure of spurious emissions, mode C, Vertical polarity (1GHz — 18GHz), GFSK

Y/ ToTo [] = L4 o  EA TSP P UUPPPPPO 57

Figure 55: Test figure of spurious emissions, mode C, Horizontal polarity (18GHz —25GHz),
L]t 1Y o T 1] =T oSS 58
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Figure 56: Test figure of spurious emissions, mode C, Vertical polarity (18GHz — 25GHz), GFSK

Y/ ToTo L] = L4 o  HA TSP PP PUPPPPRPO 59
Figure 57: Test figure of spurious emissions, mode C, Horizontal polarity (9kHz — 30MHz),

BDPSK MOAUIBTION ..ttt ettt ettt e et e et s bt e ea b e e b be e e b e e e anbeesneeas 60
Figure 58: Test figure of spurious emissions, mode C, Vertical polarity (9kHz — 30MHz), 8DPSK

Y ToTo L] = L4 o  EA SO SUPPUPPRUUPPPRPO 61
Figure 59: Test figure of spurious emissions, mode C, Horizontal polarity (30MHz — 1GHz),

BDPSK MOAUIBTION ..ttt ettt ettt et e et et b et ea e e ebbe e eab e e e anreesneeas 62
Figure 60: Test figure of spurious emissions, mode C, Vertical polarity (30MHz — 1GHz), 8DPSK

/[ To (U1 =i o RSOOSR 63
Figure 61: Test figure of spurious emissions, mode C, Horizontal polarity (1GHz —18GHz),

BDPSK MOUIBTION ..ttt ettt sttt et e et e st e b et ea b e e ebbe e sar e e e nnreesneeas 64
Figure 62: Test figure of spurious emissions, mode C, Vertical polarity (1GHz — 18GHz), 8DPSK

/[ To (U1 =i o o RSOOSR 65
Figure 63: Test figure of spurious emissions, mode C, Horizontal polarity (18GHz —25GHz),

ST T (1Y o Yo L1 = o oS 66
Figure 64: Test figure of spurious emissions, mode C, Vertical polarity (18GHz — 25GHz),

ST T (1Y o Yo L1 = o oSS 67
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

1Y/ Fo T 1] = 4o 1 o RSSO 68
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

Y/ ToTo L] = L4 o  EA TSP PP PRPUPPPPPO 69
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK

1Y/ Fo T 1] = 4o 1 o RSSO 70
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

Y/ ToTo (] = L4 o  EA TSP ST PRUTPPPPPO 71
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

Y/ ToTo (] = L4 o  EA TSP ST PRUTPPPPPO 72
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DP SK

Y/ ToTo (] = L4 o  EA TSP PUPPRPUPPPPPO 73
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

Y/ ToTo L] = L4 o  EA OSSP ST P PP PRPUPPPPPO 74

Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK
1Y/ Fo T 1] = 4o T o RSSO 75
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Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(830MHz - 1GHz), GFSK Modulation

‘ ! 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #426 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/07/
Temp.( C)YHum.(%) 23 C/49% Time: 13/34/22
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR

70,0 dBuV/m

H limit1: e

60

50

40

30

20

10

c.0 : H i N i - : ' H i ' H :
30.080 40 5‘0 60 70 80 300 ;00 500 éUU }ﬂﬂ : 1060.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
Ne- | (i) ‘(dBuV/m) (dB) ‘(dBuV/m) (@Buvim) | (@B) | "% | em) | (deg) | Remark

Page: 1 http://www. atc-lab.com




Appendix 1
17029621 001
Produkte
Products Page 7 of 75

A_ TUVRheinland®

Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity

(830MHz — 1GHz), GFSK Modulation

' , B ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #427 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/

Temp.( C)YHum.(%) 23 C/49% Time: 7/56/38

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note:  BDR

70.0  dBuV/m

60

50

limit1: —

40

30

20

ic

30.000 4’0 éﬂ 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No. ‘ (MHz) (dBuV/m)‘ (@B) | (dBuvim) | @Buvim)| (dB) | | tom) | (deg) | Remark

Page: 1
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

T 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #363 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( C)YHum.(%) 23 C/49% Time: 8/25/40
EUT: Bluetooth Vibration Timer Engineer Signature: PE|
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR

110.0 dBuV/m

Timit1: —

FO  fommcr e e E> ~~~~~~~
L £
B T e E OO S S
20.0 ; i
1000.000 2000 3000 50800 6000 7000 80009000 18000.0MHz
Freq. Reading | Facfor Result Limit  {Margin Height | Degree
No- | Mhz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) |°%% | (em) | (ceq) | Remark
1 2402.010| 91.35 | -7.45 | 8390 | 5400 |29.90| peak
2 4804.015| 4521 | -0.30 | 4491 | 5400 | -9.00| peak
3 4804.015| 4105 | -0.30 | 4075 | 54.00 |-13.25| AVG

Page: 1 http://www.atc-lab.com
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

‘ @ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #362 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( C)YHum.%) 23 C/49% Time: 8/12/54
EUT: Bluetooth Vibration Timer Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: BDR

100 dBuv/m

+ limit1: —

: MﬁMWMWWT'WM
i A é -
200 : ; : ; : [
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No. (MHz) | (dBuv/m) | (dB) | (dBuVim) |(aBuvim)| (dB) || em) | (deg) | Remark
1 2402.009] 95.09 745 | 8854 54.00 | 34.54] peak
2 4804.017| 49.73 030 | 4943 5400 | -4.57 | peak
3 4804.017| 45.00 0.30 | 44.70 5400 | -9.30 | AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #455 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23 C/49% Time: 10/06/38
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  BDR

70.0  dBu/m

[ limit1: —
§

50

50

40

20 v.,._.....»....v..“..,.."......,,,........;,...“W,M -

O U

0.0 H

18000.000 20000 75000.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuvim)| (@B) | (dBuvim)|(@Buvim)| (dB) | P | (cm) | (degy | Remerk
1 24950.674| 30.67 18.83 49.50 54.00 | -4.50 | peak
2 24950.674( 18.28 18.83 37.11 54,00 |-16.89| AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

' @ ACCURATE TECHNOLOGY CO., LTD. Site: 866 chamber
AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #456 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.{ C)YHum.(%) 23 C/49% Time: 10/18/42
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR
70.0  dBuV/m
‘ limit1: e
]
60
1 I S Y L
i et “’l"“ﬂ“WWM"WMWW*WMMWW\WMNKWWWWMWMWW
AB e { ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ -
| S O , ____________________________________________________________________________________ .
O e m e e e e e 8 7 5 2 5 e b 8t e e e m e e emme e e
0.0 |
18000.000 20000 75000.0 MHz
Freq. Reading | Factor | Result Limit  {Margin Height | Degree
No- | MHz) | (aBuvim)| (@B) | (@Buvim)|(@Buvim)| (dB) |22 | em | (dog) | Remerk
1 24901.446| 30.16 18.76 48.92 54.00 | -5.08 | peak
2 24901.446| 17.59 18.76 36.35 54.00 |-17.85| AVG

Page: 1 http://www.atc-lab.com
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

' ! 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #429 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)YHum.(%) 23 C/49% Time: 8/15/54
EUT: Bluetooth Vibration Timer Engineer Signature: PE!
Mode: TX 2441MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: BDR

70.0  dBuV/m

limit1: —

60

50

40

30

20

0.0 H H H H i H ' H H H ' H N
30.000 ';U 5‘0 éﬂ Fid 1‘30 300 400 500 600 700 1080.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height ( Degree
No. ‘ (MHz) ’(dBuV/m)‘ (dB) ‘(dBuV/m) (@BuVim) | (dB) |7 | (em) | (deg) | Remerk

Page: 1 http://www. atc-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity
(830MHz - 1GHz), GFSK Modulation

: B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
T c 5 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #428 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)Hum.(%) 23 C/49% Time: 8/07/37
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  BDR

700 dBuV/m

H limit1: pu—

60

50

40

30

20

10

0o : O N I : ; : N N
30.000 :ll] 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MKz) |(dBuV/m)‘ (dB) | (dBuV/m) | (dBuV/m) | (dB) | ¥ | om) | (deg) | Remerk

Page: 1 http://mwww.atc-lab.com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

Tel:+86-0755-26503290
Fax:+86-0755-26503396

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
k AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.:  PYH #367

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CYHum.(%) 23 C/49%

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 12/11/06/

Time: 9/10/38

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note:  BDR

110.0 dBu¥/m

i limit1: —

200

5000 6000 7000 80009000 18000.0 MHz

1000.000 él]l]l]
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) || (cmy | (deg) | Remer
1 2441021] 9559 | -7.35 | 8824 | 54.00 |34.24| peak
2 4882.025| 49.40 014 | 4954 | 5400 | -4.46| peak
3 4882.025| 44.98 014 | 4542 | 5400 | -8.88| AVG
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290
i Fax;+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #366 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/

Temp.( C)Hum.(%) 23 C/49% Time: 8/58/25

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note:  BDR

110.0  dBuV/m

¢ limit1: ——

ﬂww (ﬂm‘w J‘ WW”’I M\W \“("V“‘W‘Jﬂ\“‘
a0 Uil o0 A ; freeeaboened
2.0 : ; : LI
1000.000 2000 3000 5000 6000 70CO 80009000 18000.0 MHz
Freg. Reading | Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (aBuvim)| (@B) |(dBuvim) |(@Buvim)| (@B) | P | om) | (deg) | Remerk

1 2441.018| 97.35 -7.35 90.00 54.00 | 36.00{ peak

2 4882024 51.42 0.14 51.56 54.00 -2.44 | peak

3 4882.024| 46.58 0.14 46.72 54.00 -7.28 | AVG

Page: 1 hitp:/fwww.atc-lab.com
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

. 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #458 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( C)YHum.(%) 23 C/49% Time: 10/36/33
EUT: Bluetooth Vibration Timer Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR

70.0  dBuV/m

i limit1: —

60

50

40

30

20

0.0 :
18000.000 20000 25000.0MHz

Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) |(cBuvim)|(@Buvim)| (@B) |27 | om | (deg) | Remerk
7 18998.393] 20.86 | 20.09 | 49.95 | 5400 |-4.05| peak
2 18998.303| 17.38 | 20.00 | 3747 | 5400 |-16.53] AVG

Page: 1 http://www.atc-lab.com
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

' 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #457 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( C)YHum.(%) 23 C/49% Time: 10/25/30
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR

700  dBuv/m

§ limit1: —

50 g

40

30

20

B0 e e e a e e o e e e n s o]

0.0 :

18000.000 20060 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | (Mhz) | (@Buvim)| (dB) |(dBuvim) |(@Buvim)| (@B) |P%% [ (om) | (deg) | Reme
1 24967.105| 30.77 18.85 49.62 54.00 | -4.38 | peak
2 24967.105| 17.86 18.85 36.71 54.00 |-17.29] AVG

Page: 1 http://www.atc-lab.com
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #430 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( CYHum.(%) 23 C/49% Time: 8/24/55
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  BDR
70.0 dBuV/m
50
40
0
20
10
0.0 : IO SO : : A
30.060 40 50 &0 70 B8O 300 400 500 600 700 1D00.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
N°" (MHz) (dBuV/m)‘ (dB) | (dBuvim) | @Buvim) | (dB) | "™ | em) | (aeq) | Remerk

Page: 1
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(830MHz - 1GHz), GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#431 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( CYHum.(%) 23 C/49% Time: 8/36/07
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  BDR
700 dBu¥/m
; limitt:
50
40
30
20
10
0o : LR N : : D N S
30060 486 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No- 1 (M) ‘(dBuV/m) (dB) | (dBuVim) | (dBuV/m)| (aB) | """ | (em) | (eg) | Remerk

Page: 1
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), GFSK Modulation

-@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #368 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testitem: Radiation Test Date: 12/11/06/

Temp.( C)YHum.(%) 23 C/49% Time: 9/23/36

EUT: Bluetooth Vibration Timer Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note:  BDR

100 dBuV/m

limit1: —

200 ! : : H H H i H
1000.000 2000 3000 5000 6000 7000 80003040 18000.0MHz

No. ('KZE% (l;gie/l/rr‘r?) F(ant;J ' (d%i?/ljlrtn) (dlé:,rlT\]/I/tm) I\@g)m paestr | o7 | odgy | momark
1 2480.014] 9542 | -7.37 | 88.05 | 54.00 | 34.05| peak
2 7960070 4989 | 052 | 5041 | 5400 | 359 peak
3 2960.070| 4525 | 052 | 4577 | 54.00 | 8.23] AVG
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
K : F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Sclence & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #369 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/

Temp.( C)YHum.(%) 23 C/49% Time: 9/35/43

EUT: Bluetooth Vibration Timer Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note: BDR

116.0  dBuV/m

¢ fimit1: —

L T S —

B0 frerreemen e E- ~~~~~~~

50

) il
B Y s s A AR I
20,0 [
1000.000 2000 3000 5000 6000 7000 80009000 19000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuvim)| (dB) |(dBuvim) |(aBuvim)| (@B) |P%°° | em | (deg) | Remer
1 2480.004| 96.76 -7.37 89.39 54.00 | 35.39| peak
2 4959.998( 50.13 0.52 50.65 54.00 -3.35 | peak
3 4959.998; 46.05 0.52 46.57 54.00 -7.43 | AVG
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), GFSK Modulation

4 ! 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #459

Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23 C/49% Time: 10/45/19
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR
70.0  dBu¥/m
;Vdimiﬁ: —
1)
50
40
30
20
L S
0.0 :
18000.000 20060 7500D.0MHz
Freq. Reading | Factor Result Limit [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuVim) |(aBuvim)| (@B) | P | (em) | tceg) | Remerk
1 24950.674| 30.74 18.83 49.57 54.00 | -4.43| peak
2 24950.674| 18.75 18.83 37.58 54.00 |-16.42] AVG

Page: 1 http://www.atc-lab.com
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #460 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( C)YHum.(%) 23 C/49% Time: 10/53/25
EUT: Bluetooth Vibration Timer Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Mode!l: 10020
Manufacturer: PCH
Note:  BDR

700 dBuV/m

Timit1: e

50 : 1

40

30

20

10

0.0 :

18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree

No- | (Mbz) | (dBuvim)| (dB) | (dBuVim) | (aBuvim)| (@B) |P%* | (em) | (deg) | Remerk
1 24958.889( 30.86 18.84 49.70 54.00 | -4.30 | peak
2 24958.889| 18.56 18.84 37.40 54.00 |-16.60| AVG

Page: 1 hitp://www.atc-lab.com
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #433 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.{ CYHum.(%) 23 C/49% Time: 8/54/05
EUT: Bluetooth Vibration Timer Engineer Signature: PEI|
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR

700  dBuV/m

60

50

40

30

20 A M‘ﬂ’x’*“‘/"'"
: m«“«‘*“”‘“
W’ m\ﬁfw M MMM‘%WM’M
L1188 S
oo : T SO ; : : N B
300060 40 50 60 70 8D 300 400 500 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
N°" (MHz) ’(dBuV/m) @B) | (@BuVvim) | (@Buvim)| (dB) | P | (em) | (deg) | Remerk
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #432 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( CYHum.(%) 23 C/49% Time: 8/45/38
EUT: Bluetooth Vibration Timer

Engineer Signature:  PEI

Mode: TX 2402MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note:  EDR

70.0  dBu¥/m

limit1: o

60

50

40

30

20

A

0.0 . H H H H H :
30.000 50 60 70 éﬂ 300 400 él]l] 600 7’00 ’ 1060.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) |P%% | (cm) | (degy | Remark
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Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO,, LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#372

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Temp.{ CYHum.(%) 23 C/49%

Polarization:
Power Source:

Date: 12/11/06/

Time: 10/09/53

Horizontal

DC3.7v

EUT: Bluetooth Vibration Timer Engineer Signature: PE]
Mode: TX 2402MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note:  EDR

110.0  dBuY/m

¢ hmitl: o

[T St SV : : : : SR vf
a0 _ WWW«WM,WWMA\WMW~
30 : ; : S R
200 ; ; ; ; : b

1000.000 2000 3000 5000 6000 7000 80003000 18000.0 HHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree

No- | MHz) | (dBuvim)| (dB) |(dBuVim) |(dBuvim)| (@B) || (cm) | (deq) | Remark

7 2402.019| 9630 | -7.45 | 88.85 | 54.00 | 34.85| peak

2 1804.087| 5147 | -0.30 | 5117 | 5400 | -2.83| peak

3 1804.037| 4688 | -0.30 | 4658 | 5400 | 7.42| AVG

Page: 1
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#373

Testitem: Radiation Test

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 23 C/49%

Polarization:

Power Source:
Date: 12/11/06/
Time: 10/21/08

Vertical

DC 3.7V

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note: EDR

110.0 dBuV/m

100

90

limit1: —_

80

70

80

O i R I - A

200 ; : i

1000.000 2000 3000 5000 6000 7000 80009000 180G0.0 MH2
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) |(dBuvim)| (dB) |(dBuvim)|(dBuvim)| (dB) | P | tcm) | (seg) | Remerk
1 2401.991| 9745 | -7.45 | 90.00 | 54.00 |36.00] peak
2 4801.987| 652.87 -0.30 52.57 54.00 -1.43 | peak
3 2801.987| 47.65 | 030 | 4735 | 5400 | 6.65| AVG

Page: 1
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

8 ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #461 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23 C/49% Time: 11/01/09
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: EDR
70.0 dBu¥/m
glimiﬂ: —
50 5
40
30
L S PSR
0.0 H
18000000 20000 Zﬁﬂﬂlf MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
No. | (MHz) | (@Buvim) | (dB) | (dBuvim) | (@Buvim)| (@B) | 2% | tom) | (aeg) | Remerk
7 24934.254| 3152 | 1881 | 5033 | 54.00 | -367| peak
2 24934254| 1805 | 1881 | 37.76 | 54.00 |-16.24] AVG

Page: 1 hitp://www.atc-lab.com
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #462 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.{ CYHum.(%) 23 C/49% Time: 11/10/43
EUT: Bluetooth Vibration Timer Engineer Signature: PE]
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR

700 dBuV/m

0

50

40

30

20

B e e e e e 7 o B 5 % e e e e

0.0 {

18000.600 20000 25000.0MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | Mfiz) | (aBuvim)| (@B) | (dBuvim)|(@Buvim)| (dB) | P | em | (deg) | Remerk
1 25000.000| 31.38 18.90 50.28 54.00 | -3.72| peak
2 25000.000] 19.00 18.90 37.90 54.00 |-16.10] AVG
Page: 1 hitp://www.atc-lab.com
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

4 ] ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #434 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( CYHum.(%) 23 C/49% Time: 9/06/09
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: EDR

70.0  dBuV¥/m

§ limitl: _—

60

50

40

30

20

30000 A0 6060060 ET 400500 600 700 T000.0 MHz

Freq. Reading

No. (MHz) ‘ (dBuV/m)

Factor‘ Result Limit  [Margin
(

Height | Degree
(dB) dBuV/m) | (dBuv/m){ (dB)

(cm) | (deg.) Remark

‘ Detector

Page: 1 http://www.atc-lab.com
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
) Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #435

Mode: TX 2441MHz
Model: 10020
Manufacturer: PCH

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/

Temp.( CYHum.(%) 23 C/49% Time: 9/17/32

EUT: Bluetooth Vibration Timer Engineer Signature: PEI

Polarization:  Vertical

Distance: 3m

Note: EDR

70.0  dBuV/m

50

© limitl: —

40

30

20

0.0 ' H H H H H }
30.000 :"-I]U 4’00 5Iﬂ|] éUU %UD ’ 1000.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | (ki) ’(dBuV/m) (dB) ‘(dBuV/m) ‘(dBuV/m) (@B) | %% | (em) | (deg) | Reme

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY
F1,Bldg,A,Changyuan New Material Pol

Science & Industry Park,Nanshan Shenzhen,P.R.China

Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

CO., LTD. Site: 966 chamber
rt Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#376

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)YHum.(%) 23 C/49%
EUT: Bluetooth Vibration Timer
Mode: TX 2441MHz

Polarization:  Horizontal
Power Source: DC 3.7V
Date: 12/11/06/
Time: 10/57/53
Engineer Signature:  PEI
Distance: 3m

Model: 10020
Manufacturer: PCH
Note: EDR

110.0 dBuV/m

*limit1: —

20.0

6000 700D 80009000 18000.0MHz

1000.000 éUUU éﬂﬂl] ’ SIOD[I
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuvim) |(@Buvim)| (@B) | P | (em) | (deg) | Remar
1 2441.021 96.42 -7.35 89.07 54.00 | 35.07| peak
2 4881.974| 49.70 0.14 49.84 54.00 -4.16 | peak
3 4881.974| 45.32 0.14 45.46 54.00 8541 AVG
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

§ 8 ACCURATE TECHNOLOGY CO.,\1 LTD. '+ Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #377 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/

Temp.( CYHum.(%) 23 C/49% Time: 11/08/37

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note: EDR

1100  dBuV/m

limit1: _—

s
30 WEW\JMWW&MN ________
20.0 : ; N
'1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree

No. | (MHz) |(dBuvim)| (aB) |(dBuvim)|(dBuvim)| (@B) | =" | (em) | (deg) | Remerk
1 2441.015| 98.01 -7.35 90.66 54.00 | 36.66| peak
2 4882.020| 51.95 0.14 52.09 54.00 -1.91 | peak
3 4882.020| 45.85 0.14 45.99 54.00 -8.01| AVG
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Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), SDPSK Modulation

: & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #464 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23 C/49% Time: 11/33/00
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR
70.0  dBuV/m
: it : —
50 A
D AT W """""""""""""""""""""""""""""""""""""""""""""""""""""" it
s Rt T e e
v :
A0 e T EE TS SO
30 ._.A_' ....................................................................................
. ,,;..v,..._. -
L . O
0.0 :
18000.000 20000 Z5000.0MHz
Freq. Reading | Factor Resuilt Limit  |Margin Height | Degree
No. | (MHz) |(@Buvim)| (@B) |(dBuvim)|(@Buvim)| (@B) |P% | (em) | (deg) | Remerk
1 24942 .463| 31.49 18.82 50.31 54.00 | -3.69 | peak
2 24042.463| 18.68 18.82 37.50 54,00 |-16.50| AVG

Page: 1 http://www.atc-lab.com
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

@ ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #463 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23 C/49% Time: 11/23/19
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: EDR
70.0 dBuV/m
Ellmiﬂz —
1 ‘} »~~~-~-v~«--§ -----------------------------------------------------------------------------------
" WWW”'”‘"”*“M M N S b
L1 I g Py i
30 ﬂ...; ....................................................................................
B0 b e e e e e e o et S e m s w e e e
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (Mhz) | (dBuvim)| (dB) |(dBuvim) |(cBuvim)| (@B) |2 | (em | (weg) | Romark
1 24950.674| 31.04 | 18.83 | 49.87 | 5400 | -413| peak
2 24950.674| 18.85 | 18.83 | 37.68 | 54.00 |-16.32] AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 41: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

, Lo
, e ACCURATE TECHNOLOGY CO., LTD. i Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, .  /el:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China ' Fax:+86-0755-26503396
Job No.: PYH #437 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)Hum.(%) 23 C/49% Time: 9/37/36
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR

70.0  dBuV/m

60

59

40

30

20

10

0.0 ' H H H | > : ' H H H H :
30.000 4’;0 5‘!] éﬂ 70 1‘30 300 480 5’00 él]l] %OU ’1060.0 MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | M) ‘(dBuV/m) (dB) ’(dBuV/m) (dBuv/im) | (dB) | P | em) | weg) | Remark
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Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

4 B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
! AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #436 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)Hum.(%) 23 C/49% Time: 9/28/56
EUT: Bluetooth Vibration Timer Enginser Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR

700 dBuv/m

i limit1: —

i W f
‘%ﬂﬁf’ ; W‘L"\‘“"\WJW WW

20000 4056 B0 7080 KT} 400500600 700 1000.0 MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree
N°" (MHz) (dBuV/m)‘ (@B) | @Buvim) | @Buvim) | (@B) | % | em) | (deg, | Remark
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

i ] ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax;+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #379 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/

Temp.( C)YHum.(%) 23 C/49% Time: 11/34/35

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note: EDR

110.0 dBuV/m

¢ limit1:

200

1000.000 él]l][l E’Iﬂﬂﬂ : 5000 éﬂﬂﬂ T"UUU éﬂﬂﬂéﬁﬂﬂl 18000.0MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) |(dBuvim) |(dBuvim)| (dB) |P% | om) | (deg) | Romerk
1 2480.013| 9638 | -7.37 | 89.01 54.00 | 35.01| peak
2 4960.032| 5114 | 052 | 5166 | 5400 | 234 | peak
3 4960.032| 4608 | 052 | 4660 | 54.00 | -7.40| AVG

Page: 1 hitp://www.atc-lab.com
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

-® ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #378 Polarization;  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testitem: Radiation Test Date: 12/11/06/

Temp.( C)YHum.(%) 23 C/49% Time: 11/22/25

EUT: Bluetooth Vibration Timer Engineer Signature: PEI|

Mode: TX 2480MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: EDR

110.0  dBuV/m

limit1: —

100

S0

80

70

60

50

40

30

200 | H H H i H ; :
1000.000 2000 3000 5000 5000 7000 80GO9000 18000.0MH2

No. (inrﬁg) (533?}/?% F(?jcstfr (dgii/u/lr;) (dlégnv]/tm) M(i?é’)'" e
1 2480.020] ©7.09 | 737 | 9062 | 54.00 |36.62] peak
2 7959.991| 5270 | 052 | 5322 | 5400 | -0.78| peak
3 4950.901] 4767 | 052 | 4819 | 5400 | 5.81] AVG
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #465

Model: 10020
Manufacturer: PCH

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 23 C/49%
EUT: Bluetooth Vibration Timer
Mode: TX 2480MHz

Polarization:

Power Source: DC 3.7V

Date: 12/11/09/
Time: 11/42/21

Engineer Signature:  PEI
Distance:

3m

Horizontal

Note:  EDR
700 dBuV¥/m
60
50

10 ;
30
20
10 MA._“HM., ................................................................................... 5
0.0 ;
180100.600 20000 25000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (@B) |(dBuvim)|(@Buvim)| (dB) | %" | (cmy | (degy | Remark
1 24942.463| 31.24 18.82 50.06 54,00 -3.94 | peak
2 24942.463| 18.53 18.82 37.35 54.00 |[-16.65| AVG
Page: 1 http://www.atc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

v ®  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #466 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( C)YHum.(%) 23 C/49% Time: 11/51/08
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR
700  dBuV/m
50 E h%*
40
30
0 foem e e e e Nt Y m Y A o 4 4 A R8s SRS e e
0.0 ;
18000.000 20000 25000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. (MHz) | (dBuvim)| (dB) | (dBuvim) |(@Buv/im)| (dB) | ¥ | (em) | (deg) | Remerk
1 24942.463| 31.14 18.82 49.96 54.00 | -4.04| peak
2 24942.463| 18.86 18.82 37.68 54.00 |-16.32} AVG

Page: 1 http://www.atc-lab.com
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Figure 49: Test figure of spurious emissions, mode C, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 50: Test figure of spurious emissions, mode C, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 51: Test figure of spurious emissions, mode C, Horizontal polarity

(830MHz - 1GHz), GFSK Modulation

|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #438 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.{ CYHum.(%) 23 C/49% Time: 9/45/54
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR
708 dBu¥/m
: fimit1- pudas
0
50
40
30
lerAw,\meMM 5
10 E SR
0.0 : I : : R A
30008 4D 50 60 70 80 300 400 500 600 700 10D0.0 MMz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | (MHz) |(dBuV/m)‘ (dB) ‘(dBuV/m) (dBuVim) | (dB) | "™ | (em) | (deg) | Remark
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Figure 52: Test figure of spurious emissions, mode C, Vertical polarity
(830MHz - 1GHz), GFSK Modulation

k B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #439 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)YHum.(%) 23 C/49% Time: 9/53/16
EUT: Bluetooth Vibration Timer Engineer Signature: PEI|
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR

70.0  dBu¥/m

¢ limit: —_—

60

50

40

30

20

10

0.0 H H H i ' P ' H | H H H N
30.000 A6!:! 50 I;D 70 80 300 400 500 600 7’00 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No. ‘ (MHz) ‘(dBuV/m) (dB) ‘(dBuV/m) (@BuV/im) | (dB) [0 | (em) | (deg) | Remerk
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Figure 53: Test figure of spurious emissions, mode C, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

, & ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #443 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( CYHum.(%) 23 C/49% Time: 10/38/16
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR

700  dBuV/m

INLIGH —

60

50

40

30

20

0.0 : : : ; [ S
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | (b ’(dBuV/m) (dB) ‘(dBuV/m) (@BuV/im) | (dB) | P | em) | eg) | Remerk
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Figure 54: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

an

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #442 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)YHum.(%) 23 C/49% Time: 10/26/56
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  BDR

700 dBuV/m

50 ; : :

P I I SR L e A M

T

w ANWNWMW : ; H P

20

10

0.0 ; ; H : Lo

1000.000 2000 360D 5000 6000 7000 80009000 T8000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (i) ’(dBuV/m) ’ (@B) | (dBuV/m) | (aBuvim)| (@B | P | tem) | (deg) | Remerk

Page: 1 http://www.atc-lab.com




Produkte
Products

Appendix 1

17029621 001
Page 58 of 75

A_ TUVRheinland®

Figure 55: Test figure of spurious emissions, mode C, Horizontal polarity

(18GHz -25GHz), GFSK Modulation

|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  PYH #469 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source; DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( C)Hum.(%) 23C/49 % Time: 12/19/41
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR
70.0  dBu¥/m
 limiti: iy
50
40 :
30 .,H‘ _____________________________________________________________________________________
20
.G SN
0.0 :
18000.000 26000 25000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) | (cdBuvim) |(dBuvim)| (@B) | | (em) | (weq) | Remork
1 24958.889| 30.94 18.84 49.78 54.00 | -4.22 | peak
2 24958.889| 18.87 18.84 37.71 54.00 |-16.29| AVG
Page: 1 http://www.atc-lab.com
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Figure 56: Test figure of spurious emissions, mode C, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86~0755-26503396

Job No.: PYH #470 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23C/49 % Time: 12/26/19
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: BDR
70.0  dBuV/m
60
: 1
50 ; )“ﬁ
40
20
T o e e e e e S LSS b o e o e e e
0.0 ;
18000.000 20000 25000.0MHz
Freqg. Reading | Factor Resuit Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) | (dBuvim) | (@Buvim)| (@B) | % | tem) | (aegy | Remerk
1 24975.325| 31.57 18.86 50.43 54.00 | -3.57 | peak
2 24975.325| 19.02 18.86 37.88 54.00 |-16.12| AVG
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Figure 57: Test figure of spurious emissions, mode C, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 58: Test figure of spurious emissions, mode C, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 59: Test figure of spurious emissions, mode C, Horizontal polarity
(30MHz - 1GHz), 8DPSK Modulation

1 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #441 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.{ C)YHum.(%) 23 C/49% Time: 10/17/57
EUT: Bluetooth Vibration Timer Engineer Signature: PEI|
Mode: RX 2402MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note:  EDR

70.0 dBuV/m

50

40

30

20

10

0.0 H H H h ' PR H H H H H H |
30.000 4’!] 50 60 70 8@ 300 400 500 600 700 "IUIEIU.U MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | Mbz) | (aBuvim)| (dB) |(dBuvim) (dBuV/im) | (dB) | "M | em) | weg) | Remerk
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Figure 60: Test figure of spurious emissions, mode C, Vertical polarity
(30MHz - 1GHz), 8DPSK Modulation

an

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH#440 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)Hum.(%) 23 C/49% Time: 10/06/20
EUT: Bluetooth Vibration Timer Engineer Signature:  PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR
70.0  dBu¥/m
: ¢ limitt: i
&0
50
19
30
2 b »; WM«'MWW-
M‘“""\“W‘ﬂ“ﬂmm "‘,I]WWW“‘JI’W'MW‘\WMMW W
10 ; :
0.0 : AR S S N ; ; : S
30.000 40 50 60 70 80 300 400 500 600 700 100D.0 MHz
Freq. Reading | Factor Result Limit |Margin Height [ Degree
N°" (MHz) ’(dBuVIm) (dB) ‘(dBuV/m) (@Buvim) | (dB) | "% | (om) | wegy | Remark
Page: 1 http://www.atc-lab.com
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Figure 61: Test figure of spurious emissions, mode C, Horizontal polarity
(1GHz -18GHz), 8DPSK Modulation

G

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #444 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)Hum.(%) 23 C/49% Time: 10/47/27
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR

700 dBuV/m

BO frreaaan ....v.,;......_,....M...”S.“,.,,.

50

40

30

20

10

0.0 : ; ; FI SO S

1000.660 2000 3000 5000 6000 7060 800D9000 18000.0MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree

No. ‘ (MHz) | (dBuvim) | (dB) | (dBuVim) | (@Buvim)| (dB) || om) | (degy | Remark
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Figure 62: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

an

. ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #445 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/08/
Temp.( C)YHum.(%) 23 C/49% Time: 10/58/43
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  EDR
70.0 dBu¥/m
50
40
30
20
10
6.0 ; ; ; ; i
1060.600 2000 3000 5000 6000 7000 80003000 18000.0MHz2
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | vz l(dBuV/m) (dB) | (@Buv/im) | (dBuvim)| (dB) | "% | cm) | (degy | Remak
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Figure 63: Test figure of spurious emissions, mode C, Horizontal polarity
(18GHz -25GHz), 8DPSK Modulation

‘ 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #468

Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/

Temp.( C)Hum.(%) 23 C/49% Time: 12/08/17

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model: 10020

Manufacturer: PCH

Note:  EDPR

70.0  dBu¥/m

80

i limit1: —

50

40

30

20

; 1

0.0 : L
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) |(dBuVim) |(dBuvim)| (@B) | P | (em) | tweg) | Remerk
1 24917.845| 3102 | 1878 | 4980 | 5400 | 420 peak
2 54917845 1849 | 1878 | 37.27 | 5400 |-16.73| AVG
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Figure 64: Test figure of spurious emissions, mode C, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #467 Polarization: ~ Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/09/
Temp.( CYHum.(%) 23 C/49% Time: 12/00/46
EUT: Bluetooth Vibration Timer Engineer Signature: PE|
Mode: RX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR

70.0  dBu¥/m

i limit1: —_
50 ': b

40

30

20

10

0.0 :
18000000 20000 25000.0MHz
Freq. Reading | Factor Result Limit |Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) |(dBuvim)|(dBuVim)| (dB) |P%% | (com) | (deg) | Remark
1 24983547| 3063 | 18.88 | 4951 | 54.00 | -4.49| peak
2 24983547 17.09 | 1888 | 3687 | 5400 |-17.13] AVG

Page: 1 http://www.atc-lab.com
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 866 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #364 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test ' Date: 12/11/06/
Temp.( CYHum.(%) 23 C/49% Time: 8/37/18
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note:  BDR

90.0  dBu¥/m

80
70
60
50
40 .-
bl ok A Rt b Bt oty e R it
20 }
2 T T T L T T P R P
8.0
2310.000 2390.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | mHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) | 2| om) | (segy | REmer
1 2312.997| 4613 | -7.81 | 3832 | 74.00 |-35.68| peak
2 2312.007| 3486 | 7.81 | 2705 | 5400 |-26.95| AVG
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Figure 66: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #365 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( CYHum.(%) 23 C/49% Time: 8/46/01
EUT: Bluetooth Vibration Timer Engineer Signature: PE|
Mode: TX 2402MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: BDR

90.0 dBuV/m

80

70

60

50

10

30

T T g U O S

0.0

2310.000 2390.0 MHz
No. (';;il(;) (52335?3) F(ZES’ ' (dlgii/ullrtn) (dnla'i:nvi/tm) %ng)in Detetor | "0 | gy | Remark
1 2316.155| 46.16 | -7.81 | 38.35 | 7400 |-35.65| peak
2 2316.155| 34.91 781 | 2710 | 5400 |-26.90] AVG
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, GFSK Modulation

g 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  PYH #371 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( CYHum.(%) 23 C/49% Time: 9/59/27
EUT: Bluetooth Vibration Timer Engineer Signature: PE]
Mode: TX 2480MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: BDR
90.0  dBu¥/m
glimiﬂ: _—
o | limit2: o
70
6D
50
40
LT e
0.0
2483500 2500.0 MHz
Freq. Reading | Factor Result Limit  |[Margin Height | Degree
No- | MHz) | (aBuvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | P | em) | eg) | Remerk
1 2483.500| 53.52 -7.37 46.15 74.00 |-27.85| peak
2 2483.500| 4247 -7.37 35.10 54.00 |[-18.90{ AVG
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Figure 68: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, GFSK Modulation

ot

Ll ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #370 Polarization: ~ Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( C)YHum.(%) 23 C/49% Time: 9/47/16
EUT: Bluetooth Vibration Timer Engineer Signature: PEI|
Mode:  TX2480MHz Distance: 3m

Model: 10020
Manufacturer: PCH

Note: BDR

90.0  dBu¥/m

T —

80
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B B - e e e e e e e n e e e e et e

40 "\M?Mdﬁ ........................................................................................................
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20
D m e m e e e L L & S S e L L & A A
6.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (mHz) | (dBuvim) | (@B) | (dBuvim) | (dBuvim)| (@B) || (om) | weg) | Reme
1 2483.500] 58.40 | -7.37 | 51038 | 7400 |-22.97| peak
2 2483500 4617 | -7.37 | 3880 | 54.00 |-15.20] AVG
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode

A.1, Horizontal, 8DPSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD.
3 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: 10020
Manufacturer: PCH

Job No.: PYH #375 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( CYHum.(%) 23 C/49% Time: 10/48/54
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Note: EDR

90.0 dBu¥/m

| limit1: roema
limit2: J—
a0 T
L T R D T L
80
1T O
QO fe oo e e e 2 e
kAl At o Wi, At A it o b g Ay o e tertalo
L e
0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | Mz) | (@Buvim) | (@B) | (dBuVim) |(@Buvim)| (@B) | %% | em) | (seg) | Remark
1 2316.787| 46.39 -7.82 38.57 74.00 |-35.43| peak
2 2316.787| 35.15 7.82 27.33 54.00 |-26.67| AVG
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Figure 70: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, 8DP SK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No

Test item:

.. PYH#374

Standard: FCC Part 15 Band Edge (2.4G)
Radiation Test
Temp.( CYHum.(%) 23 C/49%

Polarization:
Power Source:

Date: 12/11/06/
Time: 10/37/33

Vertical
DC 3.7V

EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR
90,0 dBuv/m
¢ limiti: —
Timit2: e
80 PO
T U
50
B B e e e e e o oo 2 o A 2 £ 2 & £ 2 o 8 £ e £ o i o e e e e n
T s PP
Sl it WWM{MMWWMWWWMMWM&M arePAN b ol kAN A s
20 feeinians
LT T O
0.0
2370800 23900 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | imtz) | (dBuvim)| (dB) | (dBuvim) | (dBuvim)| (dB) || tem) | (aeq) | Remark
1 2316.313| 46.19 -7.82 38.37 74.00 |-35.63| peak
2 2316.313| 35.53 -7.82 27.71 54.00 |-26.29| AVG
Page: 1 hitp:/fwww.atc-lab.com
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Figure 71

: Test figure of Radiated emissions in restricted bands, Mode

A.3, Horizontal, 8DPSK Modulation

' 8  ACCURATE TECHNOLOGY CO.,LTD.” ' Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.Chinai* Fax:+86-0755-26503396
Job No.: PYH #380 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( CYHum.(%) 23 C/49% Time: 11/45/26
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR
90.0 dBuV/m
80
T e e e e A A A % e S e e
60
T g g U U VNP
T
TN R T I Y W T T Y PN VTR Y R TR WY PSR VI
30
20
T T T T LI RN P RSP
0.0
2483500 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- 1 Mhzy | (aBuvim) | (@B) | (dBuvim) | (@Buvim)| (dB) | P | tem) | twegy | REme
1 2483.500| 48.47 -7.37 41.10 74.00 |-32.90| peak
2 2483.500| 40.27 -7.37 32.90 54.00 |-21.10[ AVG
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Figure 72: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, 8DPSK Modulation

|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #381 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 12/11/06/
Temp.( C)YHum.(%) 23 C/49% Time: 11/56/54
EUT: Bluetooth Vibration Timer Engineer Signature: PEI
Mode:  TX2480MHz Distance: 3m
Model: 10020
Manufacturer: PCH
Note: EDR
90.0 dBu¥/m
¢ limitl: P
limit2: e £
a0 e T
70
60
50
10
30
20
D e m s i e Y A Y S 8 S S e s S e e sa A A En v
0.0
2483500 25000 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (daB) | P | em) | (seg) | oM
1 2483.500| 54.06 -7.37 46.69 74.00 |-27.31| peak
2 2483.500| 44.27 -7.37 36.90 54.00 |-17.10| AVG
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